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18.000 GHz 27.000 GHz 1.000 MHz 20,33912 GHz -34.90 dBém -9.90 d&
i
JL J
Date: 21.JUN. 16:42:(
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 38/ 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

& g

Ref Level 0.00 dém  Offset 16,30 dB Mode Auto Sweep RefLevel 0.00 dém Offset 16,30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 tvgPwr
Limit ¢heck PARS Limit fheck PARS
_10 dBre—BRURIOUS FINE ARS pARS _10 dBre—BRURIOUS LINE ABE £
-20 dbm -20 dbm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
o~ e A A n Ay o, WY G,
dBm—j 40 dB
-50 dBm -50 dBm
60 dB 60 dBm
-70 denm -70 dBm
-80 dBm -80 dBm
-90 d8 -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -42.41 dBm -17.41dB 30,000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -42.49 dBm -17.49 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.54090 GHz -38.68 dBm -13.68 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.51494 GHz -41.18 dBm -16.18 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.94432 GHz -41.40 dBm -16.40 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.64423 GHz -41.21 dBm -16.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -37.30 dBm -12.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.90339 GHz -37.49 dBm -12.49 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.09908 GHz -37.89 dBm -12,89 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.00708 GHz -37.98 dBm -12.98 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89626 GHz -36.69 dBm -11.69 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.91476 GHz -36.65 dBm -11.65 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60080 GHz -34.47 dBm -9.47 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.79153 GHz -34.49 dBm -9.49 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.69766 GHz -34,96 dBm -9,96 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.33062 GHz -35.02 dBm -10.02 dg
( it J - v

16:44:15

Highest Channel / QPSK

3 pe 1 [n‘?]
Ref Level 0.00 dém  Offset 16.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
| SPURIOUS_LINE_ABS_
Aln
-40.dB o -t
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -42.61 dém -17.61 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.53470 GHz -41.08 dBm -16.08 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,64333 GHz -39,36 dBm -14.36 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -37.29 dém -12.20 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.99108 GHz -38.02 dém -13.02 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90726 GHz -36.62 dBm -11.62 dB
14,000 GHz 18,000 GHz 1.000 MHz 1789576 GHz -34.36 dBm -9.36 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.31012 GHz -34.98 dBm -9.98 d&
il
JL J -
Date: 16:45:17
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LTE Band 38/ 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

& g

Ref Level 0.00 dBm Offset 16.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit Gheck PARS
10 dine—BRURIOUS LINE ABS paks _10 dBnE—BPURIOUS LINE ABS P
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
o~ " Y | A AP
dem—) et -40 dBm 5 iamnat

-50 dBm -50 dBm
60 dB -60 dBm
=70 dBm -70 dBm
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz -42.55 dBm -17.55 dB 30,000 MHz 1,000 GHz 1.000 MHz 909.10795 MHz -42.38 dBm -17.38 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.53237 GHz -34.98 dBm -9.98 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.50835 GHz -40.79 dBm -15.79 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.94684 GHz -41.58 dBm -16.58 dB 2.640 GHz 3,000 GHz 1.000 MHz 2.65988 GHz -40.68 dém -15.68 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -37.49 dBm -12.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89326 GHz -37.35 dBm -12.35 d
7.000 GHz 10,000 GHz 1.000 MHz 9,99725 GHz -37.84 dBm -12,84 dB 7.000 GHz 10,000 GHz 1.000 MHz 9,09525 GHz -37.86 dBm -12.86 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.59818 GHz -36.56 dBm -11.56 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.94326 GHz -36.59 dBm -11.59 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60130 GHz -34.44 dBm -9.44 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60130 GHz -34,36 dBm -9.36 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.35762 GHz -34.80 dBm -9.89 dB 18.000 GHz 27,000 GHz 1.000 MHz 19,70866 GHz -34,92 dBm -0.92 d&
( ) J o ( J
16:46:22 16:47:23
Highest Channel / QPSK
Speé 1 [nv:n]
Ref Level 0.00 dém  Offset 16.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS INE ABS Ak
-20 dBém
| SPURIOUS_LINE_ABS_
"y A o, -
-40 dBi
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 866.44928 MHz -42.46 dBm -17.46 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.51417 GHz -40.68 dBm -15.88 dB
2,640 GHz 3,000 GHz 1,000 MHz 2.64585 GHz -39.52 dBm -14.52 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.91576 GHz -37.16 dBm -12.16 d8
7.000 GHz 10,000 GHz 1.000 MHz B8.00058 GHz -37.72 dem -12.72 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.90376 GHz -36.63 dBm -11.63 dB
14,000 GHz 18,000 GHz 1.000 MHz 1583452 GHz -34,52 dBém -9.52 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.31212 GHz -34.91 dBém -9.91 d&
il
I J -
Date:
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LTE Band 38/ 20MHz
Lowest Channel / QPSK Middle Channel / QPSK

& g

Ref Level 0.00 dBm Offset 16.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 16.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 AvgPwr
Limit Gheck PABS Limit Gheck PARS
_10 dine—bRURIOUS_LINE_ABS paks 10 dne—bpuRtous_bine_ass "
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
N -~ Netrahansmt,
O SV U
dem ) v 40 dBm—; s
-50 dBm -S0 dBm
-60 dB 60 dBm
70 dam 70 .dem
-80 dBm -80 dBm
-90 de -90 dBm
Start 30.0 MHz 56008 pts BlEE 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

30.000 MHz 1.000 GHz 1.000 MHz 887.29385 MHz -42,57 dBm -17.57 db 30,000 MHz 1,000 GHz 1.000 MHz 785.97951 MHz -42.58 dBm -17.58 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.547009 GHz -36.30 dBm -11.30 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.54090 GHz -39.52 dém -14.52 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64045 GHz -40.45 dBm -15.45 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.70882 GHz -40.51 dBm -15.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90076 GHz -37.25 dBm -12.25 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.99488 GHz -37.34 dBm -12.34 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.00508 GHz -37.85 dBm -12.85 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.23188 GHz -37.87 dBm -12.87 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.93126 GHz -36.51 dBm -11.51 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.93626 GHz -36.74 dBm -11.74 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60530 GHz -34.21 dBm -9.21 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.83552 GHz -34.29 dBm -9.20 d&
18.000 GHz 27.000 GHz 1.000 MHz 20.32712 GHz -34,91 dBm -9,91 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.33712 GHz -34.91 dBm -0.81 d&

( it J - v

Highest Channel / QPSK

3 pe 1 ln‘?]
Ref Level 0.00 dém  Offset 16.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
| SPURIOUS_ 5_
N o, A — v
dBm i v
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 993.45577 MHz -42.41 dBm -17.41 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54593 GHz -39.40 dBm -14.40 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,64369 GHz -38.63 dBm -13.63 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -37.31 dém -12.31d8
7.000 GHz 10,000 GHz 1.000 MHz 7.99158 GHz -37.85 dém -12.85 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.92076 GHz -36.50 dBm -11.50 dB
14,000 GHz 18,000 GHz 1.000 MHz 1578953 GHz -34.40 dBm -9.40 dB
18.000 GHz 27.000 GHz 1.000 MHz 20,33912 GHz -34.98 dBm -9.98 d&
il
JL J -
Date:
TEL : 886-3-327-3456 Page Number 1 A16-29 of 30
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG121931-04B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0033
40 Normal Voltage 0.0010
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0025
PASS
-10 Normal Voltage 0.0020
-20 Normal Voltage 0.0067
-30 Normal Voltage 0.0025
20 Maximum Voltage 0.0050
20 Normal Voltage 0.0000
20 Battery End Point 0.0034
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A16-30 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FG121931-04B

LTE Band 41_HPUE

Peak-to-Average Ratio

Mode

Mod.

LTE Band 41/ 20MHz

QPSK
RB Size

16QAM

64QAM

256QAM

Full RB

Full RB

Full RB

Full RB

Limit: 13dB

Middle CH

5.57

Result

6.43

6.52

6.52 PASS

LTE Band 41/ 20MHz / QPSK
Middle Channel / Full RB

LTE Band 41/ 20MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 12,30 b Ref Level 30.00 cBm  Offset 12,30 b
o A 0de AQT 2ms @ RBW 20 MHz o att 0de AQT 2ms @ RBW 20 MHz
TRG:IFP TRG: IF!
@153 view @153 view
= [
—
0 [ = s
a
00 00
3
N 8
.
1E4 . 1E4
3
E-04 . E-04
¥ v
| |
} |
E-05 ‘\ 1E-05: ‘
|
|
F 2,599 GHz Mean Pwr + 20.00 dB F 2,599 GHz Mean Pwr + 20.00 dB
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | oa% | po1%e |
Trace 1 | 2336 bm 29,77 dbm 5.41d8 2.55 dB 4.55 dB 5.57 dB 6.12 dB Trace 1 | 2227 dbm 29,95 dbm 7.58 dB 3.13 d8 5.13 db 5.43 dB 7.33 dB
Marker Marker
LLEERREEER ] iy e

LTE Band 41 / 20MHz / 256QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 12,30 b Ref Level 30.00 cBm  Offset 12,30 b
o A 0de AQT 2ms @ RBW 20 MHz o att 0de AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@153 view @153 view
] i
— s,
0 z [ s
i
00 00
=
1E- 1E-
B
E-04 T E-04 -
1E-05 1E-05
! ;
F 2,599 GHz Mean Pwr + 20.00 dB F 2,599 GHz Mean Pwr + 20.00 dB
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | oa% | po1%e |
Trace 1 | 2126 dbm 26,94 dbm 7.58 dB 3.22 dB 5.19 dB 6.52 dB 7.33 db Trace 1 | 1831 cbm 26,20 dbm 7.88 dB 3.07 db 5.16 dB 5.52 db 7.35 dB
Marker Marker
— — —
[ EEERREE ] [ EEEREREE

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number 1 Al7-1 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 521 | 5.15 | 975 | 9.65 | 1457  14.12 | 18.62 | 18.78
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 483 | 541 | 9.89 | 9.63 | 14.69 @ 14.60 | 19.06 | 18.86
TEL : 886-3-327-3456 Page Number 1 A17-2 of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

1 FG121931-04B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

J

G o)
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 5.80 dbm)| MI[1] 1531 dbm
2. 5000 GHz 2 0000 GHz
20 20
¥y nde 26.00 dB ¥ ndp 26.00 dB
o P el e i i A itk . A A oY 5.205000000 MHz 104 Ll AN Bl e 5.145000000 MHz
] Q factor \ 498.3 Q factor \ 504.1
1/ I Y N
10 df - - -10 o =
/ N \
\
20d 3 20d A
I, v I
pak e e N S \
i AWAPA L e
40 d \ 40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,59335 GHz 15.80 dBm nd@ down 5.205 MHz M1 2.5933 GHz 15.31 dBm nd@ down 5,145 MHZ
TL 1 2,590383 GHz -10.19 dbm nd8 26.00 dB TL L 2.550443 GHz -10.58 dBm n 26.00 dB
T2 1 2,595587 GHz -10.21 dém Q factor 498.3 T2 1 2.595587 GHz -10.57 dém Q factor 504.1
L U J wa L JU L]

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.12 dBm) ™M1[1] 17.89 dBm)
M 2.5895430 GHz| M. 2.5914220 GHz|
20 20
TR R P L L B 26.00 dBy ) R 26.00 dB
w0 = T Vw7V 9.750000000 MHz| 0d / i M, 9.650000000 MHz
Q factor 265.6) T Q factor 268.5
d I P
a i o
-10 d L - -10 de
7 N
/ N
204
-30 v : TR : Rve v
AT AT o =
-40 ds
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.589543 GHz 19.12 dam nd8 down 9.75 MHz ML 2,501422 GHz 17.89 dam nd8 down 9.65 WHZ
T 1 2,588165 GHz -7.03 dBm nd8 26.00 dB TL L 2,588165 GHz -9.07 dBm nd8 26,00 d8
T2 1 2,597915 GHz -6.76 dBm Q factor 265.6 T2 1 2.597815 GHz -8.52 dBm Q factor 268.5
L U J wa L JU L]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 15.41 dBm)
2.5 2.5967160 GHz]
= - ) ndg 26.00 dB @ m\B“’ 26.00 dB
o oy Ve~ W 14.565000000 MHz 04 e el e | P \_M,J-'\ 14.116000000 MHz
] qQ factor ll 177.8 ’[ qQ factor I 184.0)
od 0 d
J I l; 1
4 b3
-10 df 7 -10 ‘:\
20 d - : 20 d ,J
7 = "
g . 3 > A0Hem; Al g i 1
e v i T Rz o
i’ e TN L
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,590123 GHz 16.58 dBm nd@ down 14.565 MH2 M1 2.596716 GHz 15.41 dBm nd@ down 14,116 MHZ
T 1 2,585657 GHz -9.46 dBm nd8 26.00 dB TL L 2,585957 GHz -9.43 dBm 26,00 d8
T2 1 2,600223 GHz -9.30 dBm Q factor 177.8 T2 1 2.600073 GHz -11.18 dém 184.0
L )i ] o (]

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

G o)
Ref Level 30.00 Gbm  Offset 12,30 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,30 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.05 dBm)| ™M1[1] 16.14 dBm)
. 2.5956770 GHZ| 2.5098830 GHz
20 + 20
S ndB 26.00 dB 26.00 dB
w0 AL AR e B/ 18.621000000 MHz| 0d " Sob 18.781000000 MHz
; Q factor \ 139.4 137.9
od od {
. ! .
-10 df '& I -10 d "l’
f \ |
20 d . 20 d
a0 == 30 S
Y [~ P v
S, N v LA e -
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,595677 GHz 15.95 dam ndB_down 18.621 MHz ML 2.580883 GHz 16.14 dBm ndB_down 18,781 MHz
TL 1 2,5683689 GHz -9.99 dBm ndd 26.00 dB TL L 2.583889 GHz -10.76 dBm n 26.00 dB
T2 1 2,602311 GHz -10.63 d8m Q factor 139.4 T2 1 2.602471 GHz -10.33 dém Q factor 137.9
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.67 dbm)| MI[1] 16.20 dBm
2.59251000 GHz H 2.5943990 GHZ]
= 26.00 dB @ o XndB 26.00 dB
104 1Y AT 4.825000000 MHz| 104 - S (A T 9.890000000 MHz
f Q factor \ 537.3] ] Q factor 262.3
d | P |
a ’ T o
Ty 12
-10 df i ¥ -10 d f
/ \
20 d - 20 d ,
o N ) \
£ - o - - -3 = =
T S Eav At =
-40 d -40 de
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50251 GHz 14.67 dam nd8 down 4.825 MHz ML 2.504399 GHz 16.20 dam nd8 down 9,89 WHZ
T 1 2,590572 GHz -11.23 dam nd8 26.00 dB TL L 2,587985 GHz -9.72 dBm nd8 26,00 d8
T2 1 2,595398 GHz -11.48 dBm Q factor 537.3 T2 1 2.597875 GHz 7 dam Q factor 262.3

L it J -

C T ' } =

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 5 dBm)| ™M1[1] 14.01 dBm)
2.5908120 GHz 2.5980750 GHZ]
20 20
i 26.00 dB)| ndg1 26.00 dB|
04 ™ Rt Ay A Al 14.685000000 MHz 0d " Al W oW Y it 19.061000000 MHz
i,‘ 176.4 ; i 136.3
o di . 0di
-10 df -10 d
204 v 20d '.
/ I
I / ! !
38,80 Y § = (TR rav v v It f
L P
40 d Ve (S i
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.500812 GHz 14.55 dam nd8 down 14585 MHz ML 2.508075 GHz 14.01 dBm nd8 down 19,061 MHz
T 1 2,585388 GHz -11.57 dam nd8 26.00 dB TL L 2.58349 GHz -11.81 dam 26,00 d8
T2 1 2,600073 GHz -11.08 d8m Q factor 176.4 T2 1 2.60255 GHz -12.20 dém 136.3
L U J wa L L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 41

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.17 dBm) ™M1[1] 13.26 dBm)
2.59974900 GHz 2.5946760 GHZ]
20 20
e 26.00 dB 26.00 dB
w0 ¥Bw . 5.405000000 MHz| 0d _ ] - 9.630000000 MHz
A AN [T i o, 479.9 7 = qQTackof 269.4
/ Y \
0 df - 0
y X f \
104 / 104 'i ]‘
204 - 20d {‘
-0 < , 720 e A Sy
N Y\ Il
A A Nmm¥ a0 d
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503749 GHz 11.17 dam nd8 down 5,405 MHz ML 2.504678 GHz 13.26 dam nd8 down 9,63 MHZ
T1 1 2,590263 GHz -14.78 dm nd8 26.00 dB T1 L 2.588185 GHz -12.67 dam nd8 26.00 dB
T2 1 2,595667 GHz -14.72 dBm Q factor 479.9 T2 1 2.597815 GHz -11.63 d8m Q factor 269.4
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.62 dBm) ™M1[1] 10.60 dBm)
2.5958470 GHz 2.5987140 GHZ]
20 20
pel 26.00 dB 26.00 dB
. d 14.595000000 MHz| " 18.861000000 MHz
o SANTT VS A LA aM'v*Lf\‘ 177.9 e 7 _,Vd_,u\., A adeREhY, s 137.8
s \ va f
\ { |
10 { ko 10 T
¥ ¥ T
204 - ~ 20 d ,J 0
- in avavaa \
AN T TS R v 8
WA i (VAT A
And 40 d Y
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,595847 GHz 11.62 dBm nd@ down 14,595 MH2 M1 2.598714 GHz 10.60 dBm nd@ down 18,861 MHZ
T1 1 2,585747 GHz -14.39 dbm nd8 26.00 dB T1 L 2,583669 GHz -15.90 dbm nd8 26,00 d8
T2 1 2,600343 GHz -14.25 dBm Q factor 177.9 T2 1 2.60255 GHz -15.09 dém Q factor 137.8
L I 4 - [S JL 4 -

TEL : 886-3-327

-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 449 | 450 | 9.03 | 9.03 | 13.37 | 13.43 | 17.86 | 17.82
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 448 | 445 | 899 | 9.09 | 13.40 | 13.43 | 17.98 | 17.82
TEL : 886-3-327-3456 Page Number 1 A17-6 of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.64 dBm) ™M1[1] 15.96 dBm)
[ 9489800 GHZ] , 2.59461800 GHz
ML
= P o A, 2 X 4.485514486 MHz @ Occ B : 4496 MHz
AT L P (PN PN VS .
1wd e f 10 d ) W\ J o 1Tl WX
od r .y 0 d T
/ ; !
/ \ / \
10 df < -10d
A AN /! .,
204 20d -
/ I, / I
n ~ -
36,48 30 BT ey
Tt ry y =
! '\d“« b vy
40 d " 40 d '
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.594898 GHz 17.64 dam ML 2.504618 GHz 15.96 dam
T 1 2,5907722 GHz 10.96 dBm Oce Bw 4,485514456 MHz TL L 25007622 GHz 10.09 dBm Oce Bw 4.495504496 MHz
T2 1 2.5952577 GHz 11.63 dam T2 1 2.5952577 GHz 9.65 dam

L U ]

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.80 dBm) ™M1[1] 17.92 dBm)
0 M1 2.5951780 GHZ| - 1 2.5910820 GHZ]
[ AN ~ QB - 9.030969031 MHz T? Py =L G 9.030969031 MHZ
10d 104d
0
i \
od 1 od 7 E“
-10 ] -10 d r 2
g I < A
20 20 d
| 7 N
Al 30 A
=30 A = v | RO VS
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505178 GHz 17.80 dam ML 2.501082 GHz 17.32 dam
TL 1 2,5684645 GHz 12.66 dBm Oce Bw 9.030965031 MHz TL L 2.5884845 GHz 11.60 dBm Oce Bw 9.030969031 MHz
T2 1 2.5974955 GHz 11.69 dam T2 1 2.5975155 GHz 11.00 dam
L U J wa L JU J L]
Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.22 dBm) ™M1[1] 17.70 dBm)
0 2.5954280 GHZ| - 11 2.5944690 GHz
7 A o 13366635367 MHz . X occ 13.426573427 MHz
b AN o BV e vV
104 F W v 10 d ¥ b
od ﬂ
10 df L
| 3 |
2 / A \
20 d f v
i\, \
= \ | _ w ol
20 A LAITAT ey T 7 =
-40
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505428 GHz 17.22 dam ML 2.504469 GHz 17.70 dam
TL 1 2,5663467 GHz 10.66 dBm Oce Bw 13.366633367 MHz TL L 2.5863167 GHz 10.07 dBm Oce Bw 13.426573427 MHZ
T2 1 2.5997133 GHz 10.14 dam T2 1 2.5997433 GHz 10.01 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.47 dBm) ™M1[1 14.72 dBm)
- 2.5906820 GHz - 2.5919210 GHZ]
. T o 17.862137862 MHz Occ B 17.822177822 MHz
Y e WA A ~ ] T A A .
10d }ﬂ Py /e Y WA, s v 104 st P
o | \ o /
-10 df I -10 d f L
| \ -~
20d f A\ 20d f = e
\ 7 —_—]
a0 \ - J
f\ - S gt g o
\ W L,
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result |
ML f 2,500682 GHz 15.47 dam ML 2.501921 GHz 14.72 dBm
T1 1 2,584049 GHz 11.04 dBm Oce Bw 17.882137862 MHz T1 L 2,5841289 GHz 8.79 dBm Oce Bw 17.822177822 MHZ
T2 1 2.6019111 GHz 11.18 dam T2 1 2.501951 GHz 8.52 dam
L I 4 [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.39 dBm) 16.61 dBm)
2.59901000 GHz 5935500 GHz,
= Occ Bre 4.475524476 MHz @ i £.991008991 MHZ
T e TN A Pt R AT
10d b Wt permete o 104 4
B ! . /
a - 0
/ \ !
-10 d -10 de -
,/ N,
y, \
204
4 \
~ r \ \
i iy -
- I
W ! A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50301 GHz 16.39 dam ML 2.503559 GHz 16.61 dam
T1 1 2,5907622 GHz 9.16 dBm Oce Bw 4,475524476 MHz T1 L 2.5854545 GHz 9.65 dBm Oce Bw £.991008991 MHz
T2 1 2.5052378 GHz 8.35 dam T2 1 2.5974755 GHz 9.68 dam
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.30 dBm) ™M1[1 13.72 dBm)
- 2.5964170 GHz - 2.5943190 GHz]
13.996603397 MHz M 17.962017982 MHz|
u P A e A WY p L - ool
10 10 g ~ - 7
] ) il
|
od T 0 d
/ ] k
-10 df -10 d T
/
2 | 20 di
204 - 7 L 20 7 T
AT s :
-0 A e <38, - -
W v Wy
nd 40 d \/
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML f 2.596417 GHz 15.30 dam ML 2.504319 GHz 13.72 dam
T1 1 25862067 GHz 10.55 dBm Oce Bw 13.396603397 MHz T1 L 2,583969 GHz 9.24 dBm Oce Bw 17.982017982 MHz
T2 1 25996833 GHz 10.42 dam T2 1 2.601951 GHz 8.14 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 41

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.38 dBm) ™M1[1] 12.07 dBm)
- 9102200 GHz - 2.5904630 GHZ]
n Occ B 4.445554446 MHz ™ Occ B 9.090909091 MHZ
10d A R e e 104d s SAav oo — ¢
g \ 4 \
a 1 o N
k 4 \
10 d - -10 di A
] L ] N
20 df =
\ i} / \
N v Y T
AN A
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501022 GHz 11.38 dam ML 2.500463 GHz 12.07 dam
T1 1 2,5907622 GHz 5.48 dBm Oce Bw 4,445554446 MHz T1 L 2,5854645 GHz 6.38 dBm Oce Bw 9.090909091 MHz
T2 1 2,5952278 GHz 5.23 dam T2 1 2.5975554 GHz 4.75 dBm
L I 4 [S JL 4 -
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.50 dBm) ™M1[1] 10.95 dBm)
- 2.5898830 GHz - 2.5985140 GHZ]
Occ B 13.426575427 MHz 17.822177822 MHz
10d e . e 104d e R
.{, N Al [ e av= o = \i VY ey i
[ T T o 1
| \ /
04 ! T -10d 7 t
. / \
204 4 20d £ =
/ / \
/ \
Tt o R R
Aty s e P S, ey I
40 d Py
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.589883 GHz 10.50 dam ML 2.508514 GHz 10.95 dam
T1 1 2,5863167 GHz 5.02 dam Oce Bw 13.426573427 MHz T1 L 2.5840889 GHz 3.46 dBm Oce Bw 17.822177822 MHZ
T2 1 2.5997433 GHz 5.16 dam T2 1 2.5019111 GHz 5.28 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A17-9 of 30



ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 dhipe _BPURIOUS LINE_ABS PABS fﬂ 20 chiRe -pumﬁ IS_LINE_ABS PASS
10 dem H 10 dBm )
0 dem \ 0 dBm J 1
-10 dém -10 dém r \_|
o0 dam | I ll -20 dBm | I
SPURIOUS_LINE_ABS |
30 dem 0 dém
LLgil L
40 dBm sl ¥ w S P ) BN I T A DTRRTN
50 dBm
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.685968 GHz 23.09 dém -6.91 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49045 GHz -30.01 dBm -5.01 dB 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -12.92 dBm -2.92 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49494 GHz -17.62 dém -+.62 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69108 GHz -18.76 dBm -8.76 dB
2,495 GHz 2,496 GHz 50.000 kHz 249600 GHz -16.16 dém -3.16 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69527 GHz 28,46 dBm 1546 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49532 GHz 22.11 dem -6.89 dB .606 GHz 2.715 GHz 1.000 MHz 5.69850 GHz 30,04 dBm ED4dn
T
) ) j [ >
Pater JJuL.abal Date: 7.0UL.2021 20:01:13

Lowest Band Edge / Full RB Highest Band Edge / Full RB
m [%] Spectrum

Ref Level 30.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 16.30 de Mode Auto Sweep

SGL Count 100/100 SGL Caunt 100/100

@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS

20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIolS LINE ABS PASS

10 dem Mm ==

0 dBm { dem

10 dam I 110 dem

o0 Aam | ‘ -20 dem T

SPURIOUS_LINE_ABS |

.30 dBm 30 dem M
. I—

40 dom i I s -40 dBm e
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68817 GHz 9.43 dBm -20.57 db
2.475 GHz 2.490 GHz 1.000 MHz 249011 GHz -33.30 dém -8.30 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69002 GHz -18.46 dBm -9.46 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49486 GHz -23.44 dém -10.44 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69123 GHz -26.45 dBm -16.45 de
2,455 GHz 2.496 GHz 50.000 kHz 2.49558 GHz -24.16 dBm -11.16 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69507 GHz 31,90 dBm 18,90 db
2,496 GHz 2.501 GHz 100,000 kHz 2.50059 GHz 9.87 dBm -20.13 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.60754 GHz ~34.41 dbm ~9.41 dB

]" 1

TEL : 886-3-327-3456 Page Number 1 A17-10 of 30
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 41/ 5MHz / 16QAM

cotrum | @[ spectrum
Ref Level 30.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
20 dhiffe_BPURIOUS | INE_ABS PASS o0 chife -pumr;i IS_LINE_ABS PASS
10 dem 10 cBm H
I
0 dem 0 dem N
-10 dém -10 dem J' \_|
50 dam | -20 dem - |
SPURIOUS_LINE_ABS ]
-30 dBm 0 dem
RSO PRSI TR ] ket L
-50 dBm
-50 dBm
-60 dBm
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68564 GHz 22.89 dém -7.11 dB
2.475 GHz 2.490 GHz 1.000 MHz 248047 GHz -32.86 dém -7.86 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -15.96 dBm -5.96 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49463 GHz -21.81 d&m -8.81 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69112 GHz -18.54 dBm -8.54 dB
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -20.18 dBm -7.18 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69507 GHz -28.84 dBm -15.84 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49632 GHz 22,42 dBm -7.58 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69607 GHz -59.71 dbm ~4.71 dB
\
i [ i 1 )
Dater J.duL.zpsl Date: 7.JUL.2021 10:01:38
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 16,30 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 16.30 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 dhle _EPURIOUS LINE ABS pAKS 20 abjpe—_bPURIOUS LINE ABS PASS
10 dem .
-10 dem l. \_|
| |
SPURIOUS_LINE_ABS ]
-30 dBm M
ettt -40 dBm - e SN
-40 dBm r—
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8562 GHz 9.52 dBm -20.08 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -32.84 dém -7.94 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69004 GHz -19.32 dBm -9.32 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49408 GHz -22.24 d&m -9.24 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69148 GHz -24.13 dBm -14.13 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -23.71 dBm -10.71 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69538 GHz 31,23 dBm 219,33 dB
2,496 GHz 2.501 GHz 100,000 kHz 2,49870 GHz 8.43 dBm -21.57 di 2.606 GHz 2.715 GHz 1,000 MHz 5.60642 GHz 35.51 dBm S10.51 dB
\
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